st LONG PLATE SINGLE CYLINDER HANDLESET
Door Hardware PRE-ATTACHED
Installation Instructions LEVER
Note: Handlesets fit doors 1-3/4” to 2" thick.
Deadbolt (See D Below Before
Tongue Deadbolt Latch
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Latch tongue note Deadbolt latch tongue note Install cylinder into plate

Bevel side of latch tongue should contact curved Door-Outside
side of face plate, and curved side of strike plate. Cylinder Assembly (part #3)
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Insert handleset spindle Spindle orientation note

IMPORTANT: SEE SPINDLE ORIENTATION NOTE IN NEXT PANEL.
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(1) Insert handleset spindle
silver end first, in “diamond”
orientation.
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ﬁ@ Push button and hold during

DIAMOND
ORIENTATION

SQUARE
ORIENTATION

Silver end of spindle must be in Once silver end of spindle is inserted,

Insertion “Diamond” orientation while initially the gold end should be rotated to
) inserting into latch. “Square” orientation before the spindle
Door-Outside is completely inserted.
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(part# 20) (Part #2)
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1. Push plastic template’s \

large circles (A) into
existing bore holes of door.

2. Use position of bottom hole (B)
to mark and drill 1/4 inch
bottom grip mounting hole.
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Part Part
Number Description

1. Deadbolt Latch Edge-Bore
1A.  Latch Tongue Holes

2. 3/4" Faceplate & Strike Wood Screws (8)

3. Cylinder Assembly (W/Keys) Cross-Bore
3A.  Cylinder Body Holes
3B.  Tailpiece DOOR INTERIOR
3C.  Spin Ring

4.  Plate 5

5. Deadbolt Adapter Plate

6.  2-3/8” Machine Screws (2) for 1-3/4” thick

doors. 2-1/4” Machine Screws (2) for
2” thick doors.

7. Thumbturn Assembly

8. 5/8" Thumbturn Machine Screws (2)

9. Dustbox for Deadbolt

10 Door Frame Reinforcer

11. 3" Reinforcer Wood Screws (2)

12.  Strike Plate for Deadbolt

13.  Handleset Latch
13A. Latch Tongue

14. Latch Faceplate

15.  Handleset Spindle

16. Exterior Handleset

17. Long Plate

18. 1" Oval Head Wood Screws (4)

19. Lever

20. Screw Cover Adapter

21. 2-1/2" Bottom Grip Mounting Screw for

1-3/4” thick doors. 2-3/4” for 2” thick doors.

22. Mounting Screw Cover

23. Dustbox for Handleset

24. Strike Plate for Handleset

25. Adapter Plate

26. Adapter Plate Screws (2)

For assistance call 800-522-7336 Monday through Friday 7am to 4pm Mountain Time

Exploded Drawing Single Cylinder Handleset
Long Plate With Pre-Attached Lever

DOOR EXTERIOR

Silver end of spindle must be in
“Diamond” orientation while initially
inserting into latch.

DIAMOND
ORIENTATION

SQUARE
ORIENTATION

Once silver end of spindle is inserted,
the gold end should be rotated to

“Square” orientation before the spindle

is completely inserted.
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